ENGINE

llustrated Parts Breakdown

Earlier Model

mNewer Model—

-

Page F-2

Engine Shop Rebuild and Parts Manual




ENGINE

llustrated Parts Breakdown

Page F-3

Engine Shop Rebuild and Parts Manual



ENGINE

lllustrated Parts Breakdown

——  Newer Model

Page F-4

Engine Shop Rebuild and Parts Manual




ENGINE

llustrated Parts Breakdown

%@ J
Q
(&)
ez syl

e€qgl ol

[9POIN JOMIN

Page F-5

Engine Shop Rebuild and Parts Manual



ENGINE

llustrated Parts Breakdown

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72845-G01 SERVICE ENGINE, 295CC (INCLUDES ITEMS 5 - 197, 208 - 215).................. 1
2 72846-G02 SERVICE ENGINE, 350CC (INCLUDES ITEMS 4,6 - 197, 208 - 215)............... 1
3
4 72875-G01 CRANKCASE ASSEMBLY (INCLUDES ITEMS 6 - 12),

350 cc ENGINE ONLY(1 PIECE MAN/EXH) ...vcvovviieeeeeeeceeieieieee e 1
5 72884-G01 CRANKCASE ASSEMBLY (INCLUDES ITEMS 6 - 12),

295 cc ENGINE ONLY((1 PIECE MAN/EXH ....oovvvveeeeeeececeeeeee e 1
6 26743-G01 OIL SEAL, BALANCER SHAFT ....oooviiiiiiiieececciee oo 1
7 26741-G01 OIL SEAL, CRANKSHAFT ...coooiviiiieieteteiee ettt 1
8 26737-G01 BEARING, BALL ..ottt 1
9 26738-G01 BEARING, CRANKCASE ........ooueeieieeeeeeeeeeeeeeeeeee e ananans 1
10 26708-G01 DOWEL PIN ..ot ensenesen e, 2
11 72539-G01 ELBOW ..ottt 1
12 72559-G01 GUIDE, DIPSTICK ..ottt 1
13 26591-G01 FILTER, OlL ..ottt en s eneeae e, 1
14 26710-G01 O-RING, OIL FILTER ....coviuiieteieeeeeeeeeeeeeeeeie e en et en e 1
15
16 26680-G01 BOLT AND WASHER ASSEMBLY, M6 X 1 X 12MM ......cccccecevevererreencnnnee, 3
17 26678-G01 FLANGED BOLT, M6 X 1 12MM (1 PIECE MAN/EXH .....c.c.cooovviueererennnnn 3
18 26712-G01 O-RING, CYLINDER HEAD .......c.covooeeeeeeeeeeee et 1
19 26669-G01 DOWEL PIN ...ttt ettt 2
20
21 72555-G01 BREATHER COVER GASKET (THICK) .....oovvvieeeeeecececeee e, 2
22 72657-G01 INNER BREATHER PLATE (LONG SLOT) .vovvieeeecececeeee e, 1
23 72554-G01 BREATHER COVER GASKET (THIN) ...cocvoviiiiiecceeeceeie e, 2
24 72658-G01 BREATHER BOX .....ooiieiieceetieeieiete ettt ss s 1
25 72676-G01 OUTER BREATHER PLATE (SHORT SLOT)...oovoieoieeeccececeeeteeeee e 1
26 72659-G01 BREATHER COVER ......coouiteiiteeeeee oo en s an e, 1
27 72680-G01 FLANGED BOLT, M6 X 1 X 40 MM LG.....cocvevvviecccececiee e, 2
28
29* | 72860-G01 REAR BELT COVER ..ot 1

Page F-6 Engine Shop Rebuild and Parts Manual




lllustrated Parts Breakdown ENGINE

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30
31 72536-G01 IDLER SPRING ...t e e e e e e e e e e e e e e bebeaennees 1
32
33 26681-G01 BOLT, FLANGED, M6 X 1 X 8MM......utiiiiiiiiiiiiiiiiiiiiiieeeee e 3
34 26626-G01 TIMING BELT ..ottt e e 1
35 26627-G01 PULLEY, CAM ...t e e e e e e e e e e e eeee e e e banabeanas 1
36 601554 BOLT, FLANGED ...ttt 1
37 26628-G01 IDLER oo et 1
38 26639-G01 BOLT AND WASHER ASSEMBLY, M8 X 1.25 X 20.....ccccviiiiiiiiiiiiieiiiiinnnns 1
39 26696-G01 WASHER, 8.5MM X 28MM X 2.3MM THK. ...ccouiiiiiiiii e 1
40 26640-G01 BOLT, IDLER PIVOT ...ttt ettt 1
41 26699-G01 WASHER, 8.5MM X 16MM X 1.2MM THK. .....cooiiiiiiiiiiieeeeieeeee e, 1
42 26638-G01 BOLT AND WASHER ASSEMBLY, M6 X 1 X 16MM........cccovviiiiiiiiiiiiiinnnns 1
43 26695-G01 WASHER, 6.5MM X 22MM X 2ZMM THK. ...cooiiiiiiiie e 1
44
45* 72908-G01 COVER, FRONT TIMING BELT ....ciiiiiiiiiiiiiieee e 1
46 26631-G01 GROMMET, TIMING BELT COVER.......ccoiiiii e 1
47 26678-G01 BOLT, FLANGED, M6 X 1 X 12MM.....uuititiiiaaaaaaa e
3(4)

48 26613-G01 RETAINER, PULLEY ..ottt 1
49 26614-G01 PULLEY, DRIVE ...ttt s 1
50
51 26606-G01 CONNECTING ROD (2 MATCHED COMPONENTS).....uuutiiiiiiiaaeaaiiaiinnens 2
52 26683-G01 BOLT, CONNECTING ROD ..ottt 4
53 72393-G01 PISTON (STANDARD), 295 cc ENGINE ONLY .....ccuvviiiiiiiiiiieniiiiee e 2
54 72395-G01 PISTON (.25MM OVERSIZE), 295 cc ENGINE ONLY ......ooviiiiiiieiiiiiinnee. 2
55 72396-G01 PISTON (.50MM OVERSIZE), 295 cc ENGINE ONLY .......cuiiiiiiiiiiiiiinnee. 2
56
57 26608-G01 PISTON RING SET (STANDARD), 295 cc ENGINE ONLY .......ccccvvvernnnnen. 2
58 26662-G01 PISTON RING SET (.25MM OVERSIZE), 295 cc ENGINE ONLY.............. 2

Engine Shop Rebuild and Parts Manual Page F-7




ENGINE

llustrated Parts Breakdown

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 26663-G01 PISTON RING SET (.50MM OVERSIZE), 295 cc ENGINE ONLY ............... 2
60
61 26609-G01 PIN, PISTON ..ottt es ettt s e en s naeae s, 2
62 26610-G01 CLIP, PISTON PIN ..ottt et 2
63
64 72861-G01 GASKET, BEARING COVER (1 PIECE MAN/EXH) ......cocoovueeueieeererenenennnn. 1
65 72553-G01 GASKET, BEARING COVER........cocooiiieieeicieieieeeeeeeeee e 1
66 26611-G01 BALANCER, SHAFT ..ottt 1
67 26689-G01 SPACER, BLANCER SHAFT (IMM) .....curuiuiuiieieieieeeeeeee e 1
68 26690-G01 SPACER, BALANCER SHAFT (L.2MM)....cocuiiiueieieereeeeeeeeeeceeeee e 1
69 26688-G01 SPACER, BALANCER SHAFT ((8MM) ...c.coovivieiiereceeeceeeeee e 1
70 601550 CRANKSHAFT (INCLUDES ITEM 74) 350cc ONLY(1 PIECE MAN/EXH) .| 1
71 26693-G01 WOODRUFF KEY, BALANCER SHAFT .....cooviiiiiieeieeee e 1
72 72503-G01 CRANKSHAFT (INCLUDES ITEM 74) 350 cc ENGINE ONLY .................... 1
73 26605-G01 CRANKSHAFT (INCLUDES ITEM 74) 295 cc ENGINE ONLY .................... 1
74 26739-G01 BEARING, BALL ...covviiiiic e 1
75 26692-G01 WOODRUFF KEY, CRANKSHAFT ......oiiiiiieieieieeeteeee e 1
76 601551 CRANKSHAFT (INCLUDES ITEM 74) 295cc ONLY(1 PIECE MAN/EXH) .| 1
77 26684-G01 SPACER, CRANKSHAFT (.BMM) .....coouiuiiiriieieieieieeeeece e 1
78 26685-G01 SPACER, CRANKSHAFT (.BMM) ... 1
79 26686-G01 SPACER, CRANKSHAFT (IMM) w...ooviuiieieieieeeieeeee e 1
80 26687-G01 SPACER, CRANKSHAFT (1.2MM) w...oouiuiuieiieieieeieeeeeeee e 1
81 72886-G01 CRANKCASE END COVER ASSEMBLY (INCLUDES ITEMS 84 - 86)

295¢C ONLY (1 PIECE MAN/EXH)........ooiuiuiuiieieieieeereieeeeeeeeeeeteie e 1
82 72858-G01 CRANKCASE END COVER ASSEMBLY (INCLUDES ITEMS 84 - 86)

350cc ONLY (1 PIECE MAN/EXH) (INCLUDES ITEMS 84 - 86)................. 1
83 72513-G01 CRANKCASE END COVER ASSEMBLY, S/N 1074503 AND LATER

WITHOUT DIPSTICK OPENING (INCLUDES ITEMS 84 - 86) ................... 1
84 26738-G01 BEARING, BALL ...covviieeeeeee oo, 1
85 26739-G01 BEARING, BALL ...ovviiiiic e 1
86 26742-G01 OIL SEAL .ottt 1

Page F-8 Engine Shop Rebuild and Parts Manual




lllustrated Parts Breakdown ENGINE

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
87
88 26713-G01 GASKET, PLUG ..o e 1
89 26666-G01 PLUG, CRANKCASE ... oo 1
90
91 26681-G01 BOLT, FLANGED, M6 X 1 X 8MM......utiiiiiiiiiiiiiiiiiiiieieee e 1
92 26597-G01 PLATE, RELIEF VALVE ..ot 1
93 26664-G01 SPRING, OIL PUMP RELIEF VALVE.........cccciitiiiiiieeeeee e 1
94 26665-G01 STEEL BALL, OIL PUMP ...t 1
95
96
97 72538-G01 DIPSTICK, STRAIGHT ..eetiiiieieiiii ittt 1
98 26595-G01 ROTOR, OUTER OIL PUMP ...t 1
99 26594-G01 ROTOR, INNER OIL PUMP ...coiiiiiiiiiiitii e 1
100 26711-G01 O-RING, OIL PUMP COVER.......cooiiiiiiiiiieeee e 1
101 26596-G01 COVER, OIL PUMP ...coiiiiiiii et 1
102 26680-G01 BOLT AND WASHER ASSEMBLY, M6 X 1 X 12MM......ccooiiiiiiiiiiiiiiiieeeen. 3
103 26678-G01 BOLT, FLANGED, M6 X 1 X 12MM (1 PIECE MAN/EXH) ....ccvvviiiiiiiiiiinns 3
104 601552 BOLT, FLANGED, M8 X 1.25 X 28MM (1 PIECE MAN/EXH) .......ccceveeeeen. 2
105 72850-G01 BOLT AND WASHER ASSEMBLY, M8 X 1.25 X 30MM.......c.ccovivirriieeennn. 2
106 26671-G01 BOLT AND WASHER ASSEMBLY, M6 X1 X 30MM.....cccociiiiiiiiiiiiiineenenn, 6
107 601553 BOLT, FLANGED, M6 X 1.0 X 28MM (1 PIECE MAN/EXH) ......ccccvvieeeneen. 6
108 26655-G01 OIL PRESSURE SWITCH ASSEMBLY
(INCLUDES ITEMS 109 - 110) ittt e e 1
109 * B O LT it e e e as 1
110 * WASHER, LOCK ...ttt 1
111 * SWITCH, OIL PRESSURE .....cooiiiiiiiiiiaeie e 1
112 26656-G01 WIRE, OIL PRESSURE SWITCH....ccoitiiiiiiiiiiiear e 1
113 72863-G01 OIL PRESSURE SWITCH ASSEMBLY
(INCLUDES ITEMS 109 - 111) (1 PIECE MAN/EXH).....cccoviiiiiiieiniiiineenne 1

114 26651-G02 PULSER COIL ittt e e e e e 1
115 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X .8 X 1I0MM.......cccovvmiiiiiiiiiiiiinnnns 2

Engine Shop Rebuild and Parts Manual Page F-9




ENGINE

llustrated Parts Breakdown

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
116 | 72865-G01 PULSER COIL (1 PIECE MAN/EXH) .....coviviviveiiieeieeeeccieeeie e, 1
117 | 72556-G01 BLOWER ASSEMBLY (INCLUDES ITEMS 118 - 121)....cccvevevvererc e, 1
118 | 26703-G01 FAN, COOLING BLOWER ........coouiuiueeeieieeeteeeeeeeeeeeeeae e en s, 1
119 | 72557-G01 FLYWHEEL w....oivieieeciee et 1
120 | 26705-G01 WASHER, LOCK ...ttt 2
121 | 26638-G01 BOLT AND WASHER ASSEMBLY, M6 X 1 X 16MM..........cccceoevvnrnnee. 6
122 | 601548 FAN, COOLING BLOWER (1 PIECE MAN/EXH) .......oviuereierereieresee e, 1
123 | 26704-G01 BOLT, FLANGED, M6 X 1 X 18MM......c.coeviveiiieiieececeeeceeieie e, 3
124 | 26641-G01 BLOWER HOUSING......couiiiieeieeee et en s, 1
125 | 26691-G01 NUT, FLANGED, M22 X 1.5 ....ooiiiececeeeeeeeeeeeeeeeeeee e, 1
126 | 26676-G01 BOLT FLANGED, M6 X 1 X 23MM .....c.civiiiieiiiereieeeeeeiceeie e, 1
127 | 72391-G01 CYLINDER HEAD ASSEMBLY (INCLUDES ITEMS 129 - 132)

350 CC ENGINE ONLY ...ocvviiiieiieeeeeeeee ettt 1
128 | 72390-G01 CYLINDER HEAD ASSEMBLY (INCLUDES ITEMS 129 - 132)

295 CC ENGINE ONLY ...ocoiviiiieeeeeeeeeeeeeee et ene et 1
129 | 26715-G01 OIL SEAL, CAMSHAFT ......ouimiiececeeteee e eeeee e 1
130* | 72307-G01 STUD, MB X 1 X 1I5MM LG. ...ecvvriiiiecceeieee e 2
131 | 26659-G01 VALVE GUIDE, (OVERSIZE) .....c.cocviioeeveeeeeeieieeeieeseee e 4
132 | 72392-G01 SEAL, VALVE STEM......oiiieiieceeeeeeeeeeeeeeeeee e ens e 4
133 | 601555 NUT, FLANGED, M18 x 1.5 (1 PIECE MAN/EXH) ......ccvovueuereeeeeiereree e, 1
134 | 72880-G01 BLOWER HOUSING (1 PIECE MAN/EXH)........ccoooveviriiieieeieeeieses e, 1
135* | 72882-G01 CYLINDER BAFFLE, INTAKE .....c.ooiviiiteieieieieiieseeeeseeae et 1
136* | 72851-G01 BOLT, FLANGED, M6 X 1 X 14AMM......cciviuiiieereeeeeeeeeeceeiee e, 2
137 | 26600-G01 ROCKER COVER.......c.coouiiiieieteteeee oot en e, 1
138 | 26601-G01 CAP, OIL FILTER ..ottt 1
139 | 26720-G01 O-RING, OIL FILTER ...ttt 1
140 | 26676-G01 BOLT, FLANGED, M6 X 1 X 23MM......c.cuiviueuieereeeeeeeeceeeeieeeeeeeeesene e, 6
141 | 72848-G01 ROCKER COVER (1 PIECE MAN/EXH) c...cocviveviveeeeececceee e, 1
142* | 72509-G01 RETAINER, VALVE SPRING ......c.cocoovoiiaiiieiieteieieie oo 4
143 | 72510-G01 KEYS, VALVE (COLLET) ..ouiuitiuiieieieiee ettt 8
144

Page F-10 Engine Shop Rebuild and Parts Manual




lllustrated Parts Breakdown ENGINE

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

145 72511-G01 SPRING, VALVE ..ottt e e 4
146 26719-G01 GASKET, ROCKER COVER ... 1
147 26624-G01 SPACER, ROCKER SHAFT ... 2
148 72876-G01 GASKET, ROCKER COVER (1 PIECE MAN/EXH) ......ccvoiiiiiiiieeiiiieeeee, 1
149 26621-G01 ROCKER ARM ASSEMBLY (INCLUDES ITEMS 150, 151) ......ccccceevvuvnnenn. 1
150 26622-G01 SCREW, M6 X .75 X 20MM ..ottt 4
151 26623-G01 NUT, IMB X .75 oottt e e 4
152 26625-G01 SPRING, ROCKER SHAFT ...ttt 1
153 72394-G01 CAMSHART Lt e e e e e e e e e e eeeas 1
154 26709-G01 PIN, DOWEL.... .t s 1
155 26620-G01 SHAFT, ROCKER.....ciiiiiiiiii et 1
156 26718-G01 GASKET, CAMSHAFT COVER.....oittiiiiiiii ittt 1
157 26599-G01 COVER, CAMSHARFT ..ot 1
158 26678-G01 BOLT, FLANGED, M6 X 1 X 12MM.....uttiitiiaaaiaia e 3
159 26679-G01 BOLT, MB X L.ttt ettt et e e s e e eeeeeeae s 1
160 72866-G01 IGNITION COIL (1 PIECE MAN/EXH)...ccetiiiiiiiiiieiiiiieee e 1
161 26657-G01 BRACKET, IGNITION COIL ..ottt 1
162 26706-G01 NUT, FLANGED, MB X L ..ottt e e e e eeeeee s 1
163 26652-G01 IGNITION COIL ..ttt e e e 1
164 13632-G1 NUT, IMB X Lottt e e e e e e e snb e 2
165 26733-G01 PLUG WIRE SET ... a e e e e e e e e e ee s bebaeeaanes 2
166 26733-G02 PLUG WIRE SET, IGNITION SUPRESSOR (OPTIONAL)......cceeiiiiiiiienen. AR
167 | 25523-G3 SPARK PLUG (NGK BPRAES) (295) .....eeueeevereeeeereeeeereseseeeeeeseseeseseeeenenens 2
168 | 25523-G4 SPARK PLUG (NGK BPRS5ES) (350) ......ecvevreereeereereseeresseeseseseseeseseseeneneens 2
169 26724-G01 GASKET, EXHAUST e 1
170
171 26633-G01 MANIFOLD, EXHAUST ..ottt 1
172
173 25531-G1 GASKET, MUFFLER ...t 1
174 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18MM ......ccoiiiiiiiiiiiiiiiiiiiii e 4

Engine Shop Rebuild and Parts Manual Page F-11




ENGINE llustrated

Parts Breakdown

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
175 | 601560 CYLINDER BAFFLE, EXHAUST (1 PIECE MAN/EXH) .....c.cocoovoviveviiernenans 1
176 | 26642-G01 CYLINDER BAFFLE, EXHAUST ...coovviiieeeeeceeeceee e 1
177 | 26681-G01 BOLT, FLANGED, M6 X 1 X 8MM .......cocoiurueuiieueeeieiereeeseeeeeeseeieieie s esenen e 6
178 | 26673-G01 BOLT, FLANGED, M8 X 1.25 X 50MM .......c.cceevevmriereerirciereienesesesese s, 4
179
180 | 72507-GO1 VALVE, INTAKE ..ot eee et en et en s en e 2
181
182 | 26675-G01 BOLT, FLANGED, M8 X 1.25 X 40MM .........cccoevevmerererceeiereiereseiesens s, 2
183 | 26673-G01 BOLT, FLANGED, M8 X 1.25 X 50MM .......c.cevevevereeeeeicecieeeeeeresesene e, 4
184 | 26674-G01 BOLT, FLANGED, M8 X 1.25 X B0MM .........ccvevevreeeceeeceeieeeieeesesenene e, 1
185
186 | 26716-G01 GASKET, CYLINDER HEAD, 295 cc ENGINE ONLY .......cccooevevevererireeen. 1
187 | 72512-G01 GASKET, CYLINDER HEAD, 350 cc ENGINE ONLY .......ccccoevevevererrerneen. 1
188
189 | 72540-G01 PISTON (STANDARD), 350 cC ENGINE ONLY .....ocoovviiieeecieieieieee e 2
190 | 72541-G01 PISTON (.25MM OVERSIZE), 350 cc ENGINE ONLY ......cocccoevivevereierieaan 2
191 | 72542-G01 PISTON (.50MM OVERSIZE), 350 cc ENGINE ONLY .....c.ccccvviveuererereneaan 2
192
193 | 72543-G01 PISTON RING SET (STANDARD), 350 cc ENGINE ONLY ........cccccocvvenenn 2
194 | 72544-G01 PISTON RING SET (.25MM OVERSIZE), 350 cc ENGINE ONLY ............... 2
195 | 72545-G01 PISTON RING SET (.50MM OVERSIZE), 350 cc ENGINE ONLY ............... 2
196 | 72857-G01 VALVE, EXHAUST (1 PIECE MAN/EXH) ....ooouiuiueieieeeeeeeeeeeeeeeeee e 2
197 | 72508-G01 VALVE, EXHAUST ..ottt 2
198 | 26728-G01 BRACKET, CHOKE CABLE ........coouiuitiiiieieieieieeeeeeeie e 1
199 | 26727-G01 GASKET, AIR CLEANER........ciuiieteieieeteeeeeeeeeeeeee e ee v 1
200 | 72840-G02 CARBURETOR (STANDARD), 295 cc ENGINE ONLY .......ccoviviveiererererereeeeen. 1
201 | 72840-G03 CARBURETOR (STANDARD), 350 cC ENGINE ONLY ......cccccueveveveiereireeceen. 1
202 | 26706-GO01 FLANGE NUT, MB X 1.0......cuiiuieiiieeieteieiee e 2
203* | 72854-G01 INSULATOR, 350 ¢C ENGINE ONLY .....covvvieiiecececieieieeeeeees e eeeee e 1
204 | 26726-G01 GASKET, CARBURETOR........oiuiitcteieieie ettt ene e, 1

Page F-12 Engine Shop Rebuild and Parts Manual




lllustrated Parts Breakdown ENGINE

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
205 72883-G01 INSULATOR, 295 €C ENGINE ONLY ...coiiiiiiiiiiiiiiiiee e 1
206 26726-G01 GASKET, ENGINE ... . e e e e e e e e e e aeeeeeaeees 1
207
208 72656-G01 ALUMINUM GASKET ...ttt e e 2
209 72655-G01 BANJIO UNION.....ciiiiiiiieeis ittt e e e e s bbb r e e e e e e e s s snnnennees 1
210 72654-G01 BANUJIO BOLT ..ttt ettt e e e e e e e e e e e e aeeeeas 1
211
212 72653-G01 RUBBER RETURN HOSE (INCLUDES ITEMS 213 - 215) ...ccoeovviiiieeiiiiieeeene 1
213 72677-G01 RUBBER HOSE, 6 MM ID X 12 MM OD X 145 MM LG........ccooiiiiiiiiiiiiniins 1
214 72678-G01 MESH PROTECTIVE COVER.....coutttiitititiis et 1
215 72679-G01 HOSE CLAMP ...t e e e e e s 2
216
217 601556 ROCKER ARM ASSEMBLY (INCLUDES ITEMS 218, 219)
(L PIECE MAN/EXH) ...ttt ettt e e e e e e e e 1

218 601557 SCREW, M5 X .5 X 18.5MM (1 PIECE MAN/EXH) .....ccevviviiiiiiiiiinnnen. 4
219 601558 NUT, M5 X .5 (1 PIECE MAN/EXH) .....ccoiiiiiiiieiiiiie e 4
220
221 601563 CAMSHAFT (1 PIECE MAN/EXH) ..coiiiiiiiiiiiitieie e 1
222 26599-G01 GASKET, CAMSHAFT COVER (1 PIECE MAN/EXH) ...ccooiiiiiiiiiiieeeeeen, 1
223
224 72869-G01 BRACKET, IGNITION COIL 350CC (1 PIECE MAN/EXH)......ccoovvvrieiinnnnn. 1
225 72885-G01 BRACKET, IGNITION COIL, 295CC (1 PIECE MAN/EXH)..........ccccuurrinnenn. 1
226 72870-G01 FLANGED BOLT, M6 X 1 X 12MM (1 PIECE MAN/EXH) ...ccovviiiiiiiiiinnnn 1
227 72871-G01 SCREW AND WASHER ASSEMBLY (1 PIECE MAN/EXH) .......coovcuviveennnee. 2
228
229 601559 BRACKET, CHOKE CABLE (1 PIECE MAN/EXH) ....ccuutiiiiiiiieeieeiiiieee, 1
230
231 72863-G01 GASKET, BREATHER COVER, INNER (1 PIECE MAN/EXH) ......cccoceeenne 1
232 72859-G01 PLATE, BREATHER (1 PIECE MAN/EXH) ...cooiiiiiiiiiiiie e 1
233 72862-G01 GASKET, BREATHER COVER, OUTER (1 PIECE MAN/EXH) ........cc....... 1

Engine Shop Rebuild and Parts Manual Page F-13



ENGINE

llustrated Parts Breakdown

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
234 | 72877-GO1 COVER, BREATHER COMPLETE (1 PIECE MAN/EXH) vvrvvvrroeeeseooeooooo 1
235 | 72879-G01 BOLT, FLANGED, M6 X 1 X 40MM (1 PIECE MAN/EXH)...........oeevorrerrrr. 4

Page F-14 Engine Shop Rebuild and Parts Manual




